ify

1

Limpl,

SOVEREIGN
RIDING TRACTORS

> HYDROSTATIC DRIVE

_
o
AR

SRS
o g L0
)

"

- S
s ...

W)
v
1

1970 PRODULCTION YEAR

-
Rl
r
el
!
=)
4
L
x
- -
u,
™
D
N
N

Ty
O
Z
.s._

T

L~

-

Mfrs. No.573-3212H POWER LIFT

1321

UTHD 1 L5,

SIMPLICITY MANUFACTURING COMPANY,



Should warranly sercvice benecessary, the inlermatlon helow should be presentad to the author-
izrel SIMPLICITY Dealer.

Custome s Name

Atlelrpss

M. Mo Seriul No.

Dty Purchasml

Iurchaswl  Feom

Achlress

Engine Model Ng. serial No. Type No.

Toe ouin replacement parls {rem dealer, advise quanlity, parl number aml descriplion.

y - o = AR A
FOR YOUR SAFETY

1 ALWAYS 3TDP ENGINE EEFDRE
LEAYIMG MACHINE

2. ALWAYS STOP CHGINEG BEFQRE
SERVICING OR ADIUSTIRG
' RACHINE OR EQUIFMENT

1. ALWAYS KEEF HAMDS, FEET
AHD CLOTHING AWAY FROM
POWER-DRIVEN PARTS
A A A B N




DECALS

1662071 - FILM - SIMPLICITY & NO. 3212H R.H. - 166202 - FILM SIMPLLCITY & NO. 3213 H LH,
154297 - FILM, SEAT DECK - REAR y

122199 - FILM SIMPLICLITY [BATTERY)
154380 - FUNNEL —Y

164135 PLATE ASSY. EMBLEM “5" 154381 - TLBE —”
164137 EMBLEM 5"

164199 - HOOD STRIP
167086 - CAUTION DECAL (FUEL TANKY

166168 - DECAL, 165088 - DECAL, CAFP

SPEED RANGE . & . 157608 - INSTRUMENT

122796 - PLATE, PATENT MO,
170267 - FLATE, SERIAL NI,

1ES0466 - PLT.O.




PACKING

This Lraclor is delivered complete in one car-
lart. The carlen contains:

1- Traclor Assembly

1 - Steering Wheel (in skin pack)

1 - Hardware Pack

Should any shortages of Lhe zhove items oe-
cur, advize by stating packers numher listed o
greer packing slip, serial mumber of tractor, part
number and deseription of items missing.

ASSEMBELY

BATTERY

Hemove battery from tractor. Service as stated
in the battery insiructions. Heplace and szecure
baticry in fractor.

STEERING WHEEL

Assemble steering wheel on the steering shaft
using the woodroff key and setserew which is pro-
vided in the hardware pack. Assemble steering cap
over hub of steering wheel.

ENGINE LUBRICATION

Service air cleaner and crankecase as recom-
mended in Emprine Service Manual. Be sure air ¢lean-

er s muintained in clean condition, Never use oil in:

crankease for more than 25 hours of operation. See
Figure 1. CLEAN AIR AND CLEAN ENGINE
011 WIEL GIVE LONG TROUBLE FREE OPER-
ATION. DIRT WILL RUIN YOUR ENGINE IN A

SIIORT TIME. A funnel and extension are included
with the tractor for use in chanping oil.

The bevel pear houzing hae a capacity of onc
pint of SAE 90 oil and is filled at the factory. It
will not normally reguire replenishment, but ovea-
sionally eheck drain plug for tightness and ail scals
for leakage, Keep eil up to level of filley plug. See
Figure 8.

TRACTOR LUBRICATION

The tractor has & total of 3 prease jittings
which require lubrication with general puspose au-
tomotive grease. Use a stendard grease gun for the
following fittings:

(2} Front Spindles
{1} Rear Axle Tube

Before lubricating, wipe each grease fitting
with a rag to prevent grit and dirt from being car-
ried inty bearings with new grease.

The transmission has a caparity of 1-1/2 qts.
of SAE 90 ofl and iz filled at the factory, It will nat
normally require replenishment, but oceasionally
check drain plug for tightness and axle tube il seals
for leakage. Maintain oil level at Jower edge of fill-
er plug hote. Remove vent plug from top of trans-
missiort abd allow il to settle to normal level be-
fore checking. See Figure 7.

<.r ROLLER BEARING -
P TR
=

Bearings wre factory graawd, At least yearly,
clean wnd rapack with basing greass,

LUBRICATION POINTS



FIGURES 1 TO B DELETED |

i

SPRING CLIF

N\

GEAR DESCONNECT

ENGAGED
POSITION

DISENGAGED
POSITION

DRAIN PLUG

s L

Figure 7
STARTING ENGINE

1. Moave the gear disconnect lever, located on
the rear of the transmission Lo a verbeal position Lo
engage the transmission. Ses Fipure 7.

3. Move the hydrostatic conlral lever to neu-
tral position. Sec Figure 9. (Nole: The engine will
not start if this lever is not in neutral).

3. Depress the clutch and brake pedal as far
as it will go. Sce Fipure 11.

4. Pull choke knob out as necessary.

5. Tum the key to starl the enpne.
TO STOP ENGINE

Ltepress the clutch and brake pedal and move
the hydmslalic control lever e neutral position.
The trigger on the control lever must be squeszed
agains! the lever Le pull the lever back 1o neotral.

With hydrostatic control lever in neutral, the
brake is engaged. Turn the ipnition Kkey to vertical
{off) position and remeve key for safekeeping. Ap-
ply parking brake.

HYDROSTATIC
CONTROL LEVER

TRIGGER

THROTTLE ENOG

STEERLNG WHEEL

AMMETER

IGHITION LOCK

CHOKE
ENOB




BRACKET

Ci. ' g

—F/ BRACKET

Figure 10

QIL QRAIN

CLUTEH & BRAKE FEDAL

Figure 11

-

THlGGER

; S
/.,'l III|I “‘H

.i HY DROSTATIC

EQNTHCI-L LEVER

PARKING BRAKE

Figura 12

GEAR DISCONNECT LEVER

This lever is used to engage the transmission
for running and to disengage the transmission if the
tractor has to be moved without engine power, See
Figure 7.

CAUTION

When gear disconnect lever is moved to
disengage position, no brakes can be én-
gaged, Mever disengage disconnect lever
when tractor is on an incline untess tires
are properly bBlocked.

). To enpage lransmission, he sure hydrosta-
tic control lever is in neutral position and move the
gear disconnect lever to verlical position until it
snaps into the spring clip.

2. To disengupe the transmission, pull the gear
dizconnect lever out of the spring clip and move
the lever to the right as far as possible.

OPERATION OF TRACTOR

With the pear disconneet lever engaged and the
engine running, move the hydrostatic control lever
forward to go forward and pull it back to go in re-
verse, Scl throlle lever to ohlain desired speed, To
ineh forward or hack, place the confrol lever in for-
ward or reverse positicn and depress and release the
clutch and brake pedal. The hydrostatic control
lever can alzo be used for this but it is better {o use

the clutch and brake pedal as both hands are then
free to steer Lhe traclor.

To stop tractor moverment, depress the elutch
and brake pedal or move the hydrostatic control
lever Lo neutral position.



CEUTCH ADJUSTMENT

If the tractor creeps forward or back when the
hydrestalic control lever is in neotral, the turn
buekle on the control linkage should be adjusied,
See Fignre 13.

Loozen the lockauts at cach of the turnbuoekles
and rotate the tumbuckie clockwise or counter-
clockwise as necessary until the tractor does not
creep.

Retighten the locknuts using lwao wrenches so
turnbuckle will nol bhe moved and observe lruetor
to be sure if does not creep. Readjust if necessary.

BRAKE ADJUSTMENT

The brake should be adjusted to provide full
braking when the chutch brake pedal is completely
depressed.

Place the hydrostatic conirol lever in neuteal
posilion,  Thepress clulch brake pedal completely
and turn the brake band adjusting nut until the
brake band is tighl against the brake drum. See Iig-
ure 13.

HYDRAULIC S¥YSTEM MAINTENANCE

To be sure of satisfactory performance it is
impurtant that the hydranliec ol s Rept absolulely
clean and that the level of oil in the oil seservodr be
mainfained, See Figure 13,

Before checking the hydeaulic ail level, be
sure the outside of the hydraulic oil reservair is
clean and no debris will enter the reservoir.

Check hydrautic oll level by removing the in-
spection plug om the side and near the top of the
resorvair. [T odl rons ool of the hole, the peserveair
s Tull aned e pluy shouhl e replased. 10 il does
nal run aut of the hole, replace e inspection plage,
remove the nut and cover from lop ol the reseryoir
and add odl bo the reservoir until it reaches the Level

| 1 SMAP-QUT PLLIG
. I
\

BERAKE DRUM @

Hne

1 i

! I il

'| |N5PE_{:T|0N FLUGX
il
.

COVER

]
. CLUTCH ROO ADJUST
BRAKE BAND ADJUSTING RUT

-01L RESERVIR

Fiqure 13

of the inspeciion plug, Use anby Dexron ACLLF.
{Avlomalic Transmission Fhady which @ available
locally from several major oil conipanies,

Capacity of the avslem is 1-3/4 quarks.

Afler every Bve (3} honrs of operation (more
often in dusty conditlons) remeve the snap-onl
plug trom the fan and oil cooler hausing and clean
fan and housing with air or water under pressure.
Replace e plug by pressings it onta the hole.

The: hydraulie ail filler in the bottom of the
reservr s to e chansed eoly when dirt gefs into
thi hydranlic ol in the reservoic.. To change the
filter. remove the net and cover from lop of reser-
vurir,  Tave i conlaioer ready to caich the oil and
dizconneet oie of Lhe hoses al the boilom of the
oil eservair, Raise W ened of the hose aod tie it
upr st ol will ned ron ol ol the transmizsion.

Drain the ol fronn e reservadr inlo Lhe
container.,

Hemmered L Gler and eeplace with o new one,
Adld Dexron Automatic Transmission Fluid 1o the
reservolr g Lo Hhe level of the inspeelion plug, Re-
place the cover and it on Ui reservoir,



DIFFERENTIAL

The tractoris equipped with a controlled trac-
tion differential. Tighlening the hex head capserews
in the right hand wheel hub {See Figure 14.), pro-
vides pressure against a nylon plug and sleeve around
the tractor axle and prevents excessive wheel slip-

page when the tracior is being used under abnormal

conditions. The adjusting capscrews arc set at the
factory to a torgue of 23 ft. lbs. As the nylon sets
itself through vse, it may be neeessary to readjust
the capscrews a few times to maintain 25 fi. Ibs. of
torque {25 Lhs. weight on wrench 1 ft. long).

\’\ Amusrm_ﬁ ::PSCHEWS
RIGHT H : I
WHEE L_;::E e L . o
%\\ a~$§

CAUTION
DO WOT APFLY MOARE THAN 20 FT. LBS,
TO THE ADRISTING CAPSCREWS

Figure 14

POWER TAKE-OFF

LUBRICATION

The power take-off is lubricated by means of
onc grease fitting lucaled on the bottom front of
the drive bracket assembly, Occasionally apply
grease by means of a slandard grease gun loaded
with antomotive type grease. Be sure to wipe dirt
and gnt from grease fitting before applying grease
gun.  Lubricate all pivot points and idler pulley
Licarings with SAE 20 oil every few hours of opera-
tian.

OPERATION

Operation of the power take-off is eantrolled
by movement of the clutch lever assembly. See Fig-
ure 15. When the clutch lever is in the {forward
raised position, the clutch rod releases the tension
holding the idler pulley againsi the drive bell and
power will not be transmitted to the driven pulley
of the power take-off assembly. When the clutch
lever is in the back, depressed position, Lhe cluteh
rod applies tension to the idler pulley and as the id-
ler pulley takes up the slackin the drive belt, power
is transmitted from the drive pulley on bevel gear
box shaft to the driven pulley of the power take-
off. Figure 15 shows clutch lever in dnve position,




IFT LEVER —
UADRANT "(

/a

EET SCREW

Figure 15
ADJUSTMENT

At points “A” and “BB” of Figure 15, check
tightness of hex nut to be sure that clutch lever
assembly and clulch rod are frec to pivet without
hinding,

Place cluteh lever in “Brive™ posilion and ob-
serve clearance between collar “C™ (Figure 15 ) and
end of bracket, When implement is attached 1o
tractar, this clearanee should normally be approxi-
mately 3/47. At this setting the idler pulley should
be snugly against the drve belt. If additional ten-
sion is required, release clutch lever and loosen set-
screw on collar and “slide collar farther back on
clutch rod. Retighten setserew in collar and put
cluteh lever in “Drive™ position. Recheck clear-
ance.  The tension of the idler pulley against the
drive belt must be sufficient te operate whichever
tractor attachment is being used.  Any additional
tension is unnecessary and will only cause prema-
lure failure of belts and idler pulley bearings.

TIRES

The Lires of the tractor are infated wilh air
pressure: in excess of the normal sinouni for ship-
ment. For comfort of operalion, release some of
the pressure entil @ pressure of 12 1015 1bs, pur .
in. for bolh front and rear tires. Mainfain lires at
this pressure.

OPERATION — POWER LIFT KIT

The Power Lift Kit which is an optional
feature on the Landlord & Sovereign Tractors is
used to raise and lower various attachments with
finger-tip pressure applicd to the contro] lever.

To raise a front mounted attachment, pul the
power lift Jever backward, When thr: desired height
is reached, release the tever and it will return to the
“hold™ position. To lewer a frent mounted attach-
ment, push the lever to the front, then release when
desired depth is reached.

A rear mounied attachment is raised by push-
ing forward on the lever and is lowered by publing
the lever backward.

Thr: index tabs al each end of the quadrant
scrve as lock points for the "float™ position which
allows an attachment such as a dozer blade, gradcr
blade or snow thrower to follow ground contours
freely.

NOTE .

The Rear Mounted Tiller Attachment
should be operated only in the rear
" float "position. Do not operate the till-
er in the “hald *' position, as difticulty
will result if an obstacle is encountered,
This wauld raise the rear wheels off the
ground and propel the tractor forward at
a dangerous rate. To get in or out of
either "float '’ position, squeeze the re-
lease bar handle upward to clear the in-
dex tab.

Front mounted aitachments such as the snow
thrower and dozer blade may be operated with the
power lift lever in the “hold” position. However,
downward pressure will he exerted on the attach-
ment thus prevenling the snow thrower or blade .
from following the contour of the ground.



ENGINE AND DRIVE SHAFT

-...r..-

SHT LB
0L WILHAIL

LA
04 NIAHDIL

L ﬂﬁum
..I —

HATHNM LH¥d AR HIGHD

FAONQL CFET LS 07 O SLAN
ONY SLI0F ONIIGA0D ONY LA¥HE JAIEE TIY HILABIL

"HALHIIL
OHY LJd¥HE Jaled Gl QHYmHDd  ATEMESSY
SHITdNOD 7 3DMY T4 JA09 LxIM CIDOMYIS
QL SHIT4AOT WYIH HILHAIL HAHL 'Llimd
INIIHA SOdYRQL SLT04F YHITdN0D HILHTIL

q

fET L4 0F
0L HILHINL

LHOML FHY 51708 OMTIN03
9% TIANT NMILHIL 108 OO




ENGINE AND DRIVE SHAFT

Raf. .

Part No. Description Ref, Part No. Description

Let. Let.
A Engine, Briggs & Stratton AL 720002 Lock Washer, 3/8”

B 157144 Stop Axle AD 167427 Key

C 720002 Lock Washer, 3/8™ AE 154198 Drive Shaft Flange

D 0140 Hex. Cap Screw, 3/8"-16 x 1 3/4" AF 716040 Cup Peint Socket Head Set Screw,

E 170277 Rect, Hd. Screw Feer24 x 38"

F 720002 Lock Washer, 3/8" AlG 157422 Coupling
G F17003 Full Hex. Nut, 3/8™16 AH 157497 Pipe Nipple, 3/8" x 1" Lg.

H 157316 Fuel Haose (Flexible) Al 726501 Pipe Cap, 3/8"
J 154327 Crankshaft Extension Guard AK 167634 Exhatst Muffler

K 106582 Felt Pad AL 157096 Decal, Fue! Tank

L 154372 Hase Clamp {For Servies Cnlyl AM 714001 Plain Washer, 378"

M 154378 Lock Mut Ay 164282 Pulley

'l 167422 Coupling AR 157131 Film, Air Cleaner

P 157424 Special Washer AQ 720002 Lock Washer, 3/3"

o F20002 Lock Washer, 3/8" AR 156176 Shut-Off Valve

R 17003 Full Hex. Mut, 3/8"-16 A% 157006 Fuel Tank

b FOBO1G Hex. Cap Screw, 3/8™-16 x 1 1/4" Lg. AT 156176 Fuel Tank Cap

T 115043 Hex, Cap Screw, 3/8™-16 x 2 1/2" Lg. Al 105053 Hex, Hd. Cap Serew, 1747720 x 1 374"
u F20002 Lock Washer, 3/8” AN 17005 Full Hex. Nut, 1/4™-20

k') F149001 Plain Washer, 3/8" AW 162060 Tank Strap

' 167016 Drive Shaft Assembily AX 108008 Hex. Hd. Capserew, 37816 x 27 Lg.
X 708016 Hex. Cap Screw, 37816 = 1 1/4" AY 197081 Spacer

hi 157424 Special Washer AF 167126 Air Cleaner Spacer

z F20002 Lock Washer, 3/87 BA 716018 Hex. Hd. Cap Serew, 1/4°-20 x 5/8"
AA F17003 Full Hex. Mut, 3/8""-16 BE F19006 Flain Washer, 1/4"

AB TOELE Hex. Cap Serew, 3/8"16 x 1 1/4" B 120003 Lock Washer, 1/4™

11




12

FRAME, HOOD, GRILL, & INST. PANEL

T27013
Greass Fitting ¥




FRAME, HOOD, GRILL, & INST. PANEL

Ref. Fart Mo. BDescription Ref. Part No. Description
Let. Let.
A, 164003 Support Assembly , Fuel Tank & Al F20001 Lock Washer, 515"
Battery AV 705018 Hex. Cap Screw, B/16™-18 x 1 1/2™
A 164008 Grille
c T0E012 Hex. Cap Serew, 57167-18 © 1 144" AX, 122185 Clamp
D Fa i Full Lock Hex. Nut, 5/16"-18 AN 714002 5elf Tapping Screw, Ma, 10x 1/2°
E F17001 Full Hex. Nut, 5/16™.18 AZ 164028 R.H. Side Plate
F F20001 Lock Washer, 5/16"" BA 164027 L.H. Side Plata
G J08012 Hex. Cap Screw, 6/ 16'-18 = 5/8" 8B 714005 SelfTapping Scraw Mo, 10-24 x 1727
H 164014 R.H. Side Panel BC 114003 Self Tapping Screw Mo, 10 x 127
J 164013 L.H. Side Pansl BD 164011 Heood
K 718032 Mut Retainer BE Haoat tut Retainer (Raar}
L TIB043 Nut Retainer BF 718024 Mut Retaimer [Front)
[* Fin018 Hex. Cap Screw, 14420 x 5/8" BG 15037 Thumb Screw
N 164232 Inst, Panel Asemnbly BH 164120 Felt Pad
P 718032 MNut Retainer {Frame Cover) BJ 16411 Felt Pad
o 715098 Hex. Cap Screw, 1/47-20 % 172" BE 166200 Rod Guide
R 720003 Lock Washer, 1/4" BL 1641891 Plug Bution
5 FIIR05 Full Hex. NWut, 1/4™-20 BM 7023 Hex Nut T0-24
T 164010 Frame Assembly BN 720007 Lack Washer
u 720006 Lock Washer, 7716 BP 164137 Emblem 5™
v 08030 Hex. Cap Screw, FA16™-14 2 1 1527 BOQ 164135 Plate, Assy,
w 157057 Base Weight BR 166201 Simplicity & Number 3212 Film
b4 157060 Froant Support, 134"« 2 /27 x {F.H.
a5/m" BS 720003 Lack Washer , 174"
Y 167482 Anngle Assembly [Frame Rearl BT 164120 Hood Strip
z 715080 Hex, Cap Screw, 7/16™-14 2 1 172" BU 71518 Hex. Cap Screw, 1/4"-20 x 6/8"
AL F2O005 Lock Washer, 716 By 164042 Throtlle Cantrol
AE 717022 Full Hex. Mut, 7716714 B 154019 Choke Control
AC 708003 Hex. Cap Screw, FAG™20x 1 12 BX 158475 Bowden Wire Clip
AD 167065 Foot Rest BY 157215 Throttle Cable Bracket
AE 167080 L.H. Foot Rest Pad BZ 714021 Self Tapping Screw, 1/4-20 % 5/3"
AF 167084 R.H.Foot Rest Pad cha 122186 Clamp
AG FOR004 Hax. Cap Screw, 37816 x 374" CE 705015 Hex. Cap Screw, 174720 x 58"
AH 7200032 Lock Washer, 3/8" cC 720003 Lock Washer, 1/4™
Al 717003 Full Hex. Mut, 3/£"-16 Ch 719006 Plain Washer, 1/4"
A 164008 Cover & Tube Assembly CE Hir0s Full Hax. Mg, 1/47"-20
AL 7180322 Retainer Mut {(Frant} CF HMoo? Full Hex. Mut, 10-32
AN 716030 Reiainer Nut, (Rear] Ci 10004 Mach. Rd. Hd_ Screw, 1032 x 3/8"
AF 7150872 Hex Screw, Whiz-Lock Flange, 5/167- CH 714005 Self Tapping Ad. Hd. Screw, 10-24
T8 x 374" x 1F27
AO 1657488 Bracket Assembly cl 166202 Simplicity & Number 3212 Film
AR 718002 Plain Washer, 5/16™ {L.H.
AS 720001 Lok Washer, 5/ 16™
AT 05019 Hex. Cap Screw, 2/16™-18x 1 1/4”

13



HYDROSTATIC CONTROL GROUP

i

AT
AN Nﬂé,@@AElN
| S WO 3
® @Dx
>
&
| A

AF

v

Ref, Fart Mo, Descripticn Ref, Part Mo, Descriptian
Let, Let,

A, 166035 Lewver Assembly U 720002 Lock Washer, 358"

B 166038 Stop Clamp v 717003 Full Hex Mut, 3/87-16

G F20003 Lack Washer, 1/4" Std. w 1530568 Pin

0 705002 Hex Capserew, 1/47-20 NG, x 172 “ T2z20M Cotter Pin, 3/32" » 3/4™
E 166050 Handie Y 166083 Rod Assy., Contral, Front
F 155178 Shift Ball Handle, &f168™ z 166088 Tum Buckle

G 166047 Spring AL 18048 Full Hex Mut, 7/16"-14 L. H.
H 166063 Spacer AB 7022 Full Hex Mut, 7/16™-14 R H.
J 166051 Shoulder Bolt AC 166089 Rod Assy., Raar Control
K 710006 Plain Washer, 1/4” AD 186078 Spacer

L 7171513 Full Hex Lock Nut, 1/4™- 20 AE 719002 Plain Washer, 5/16™

M 166087 Support Plate AF 166095 Shalt Assy., Control

N 720041 Lock Washer, 5/16 AG 166079 Ball Joint, Double End

F 217000 Full Hex Mut, 5f15"-18 AH 166092 Link Assy., Control

Q FOE12 Hex Capscrew, 5/16"-18 M.C.x 5/8" Al 717002 Full Hex Nut, 5/16"-24

R 164180 Hand|a AK F23008 Roll Pin, 144" » 1-3/4"

5 184123 Link, AL 166160 Spring Clip,

T Haom Plain Washer, 3/8" Al 107135 Spring

AN 118240 Retaining Ring

14




CLUTCH AND BRAKE GROUP

Hei Far1 Mo. Lietr gL Hel. Hurt M. Drescriptican
Led, LeL.
A 14308 Drwer Pulley AL 713503 Cup P1. Bockel Ho, Set Screw 5/16-18 w S/ 15"
B 125003 Woodauall Key  3r1G67 x 3rd™ AR - 152 30H) Fooct Pedal Arm_ 154 o 1-304 & 5 HE"
C 166112 Ty Bely Al a0 Flain Washer | arg™
o 1566122 Relt Guaid Mesemhly AF TN Lock Washes 3rR™
£ 1642653 Idler Pullry A FATILIK] Fult Hew, Mun, 3087 46 B
F HOH Plzin Washer, 305" AH EA 1T Hushing
[x) 1570491 Spacer Al 170304 Feend Pedial Agsembly
H T0LHKE Hee, Capserew, 308-16 2 2100 In. 1,4 167048 Pedal Pal
] T2 Lock Washer, 1 E™ AL 1E421162 Parking Brake Roct
K 717063 Fult Hew, Mo, 3787 - 16 ML.C. AN [ TFIONN Cottes Pin, 31007 % T4~ g
L PG4 Jam Hew, Loch Mut, 3037 16 MLC MM 164142 Farkiny Aruke Orackel Ay,
M 166126 lurer Lewer Assembly AD 107287 Spacer A
M 166 T30 Spacer AF 1003 Flain Washer 37157
i TN Plamy Washer, 38" Al 164542 Parking Brake Lech
P T20002 Lok Yrasher, 2rd™" AR 197123 Caomiral Spring
+] FHaES Hea. Capsonew M1 - 14 x 33047
H 166157 Aod Guide Assemibly_ AT fusann Hex. Capsorew, TA™ 16 w 1-3047 g
5 713511 hull Hea. Luck Mul 56" - IR BLC. Akl LEEASA Ouabe Hod
T 1RE131 Cleick & Arikeem 1Tod av 1133 Foolt 3dex. Muar 3fB™ .- 10N L.
L1 FXINA Cotter 0| /A7 « 04" I Ay F2R0M Cnder Fin, 337" 8 34" 19
W I Fubl Hex, Myt BO1G™ . 18 BT ax 166119 Figwt Guire Sssembly
W 153100 Froni Tension Spring Ay 16 Full Hew, Lock Mol 50" IR MG
¥ 166156 Spuring Bracknn s Ix 101174 aE 156057 Breae Band B Lening Asw=mbdy
¥ 4027 Hes. Ha. Capserew 358« 34t BA 1EEDGE Brabg Band
2 194369 Tdler Pulley Sgimy BB 16604% Brake Lilng
Ah 1EE171 Diven Pulley BE S50 Hivet Mo, Fa 104" In
AT 157337 K=y [=1h] G176 Yrake [Murm
BE 1510 Lock Mut. 167 14
BF 158195 Washer
B Fa L Plain Wather, 375

13



L1

REAR WHEELS AND AXLE

ASSCMBLY 150471

1642143 Wheel Hob & Gear w/Tarings

HOT ILLUSTRATED: HUE CAP CHRCME DELUXE 154505

ORDER TIRE & TUBE REPLACEMENTS FROM TIRE MANU.
FACTURER.

QRGER AY PART HUWAER




REAR WHEELS AND AXLE

Ref. Fart Mo, Description

Let.

A 105050 Washer

B 713002 Set Screw, 516718 x 3/8™ L.
C 170278 Wheel Orive

D 1211358 Hub Bolt

E 154208 L.H. Whesat Hub

F 159129 Koy

G 715022 Bet Screw, 37816 % 1 1/27 L.
H 713004 Set Screw 38716 % 17 Lo,

g 717021 Heee. Jam Nut, 3/8%-16

L 105058 Bearing

M 152041 MNylon Bearing

M 163068 Bearing

n 152042 MNylon Plug

5 713508 Contral Traction Bolt, 7H16"-20 % 1/2° Lo,
T 164217 Differential Carcier

U 167120 Detve Key

v 1640035 Axle Washer

w ted4218* Differential Cover

X 164219 Differential Gear

Y FIREM Hi-Pro Key

Fad 164301 Retaining Ring

Al 157538 Tube (For Scrvige Only)

AE 184277 Aoile Washer

AC 12131 Differential Finion

Al 121082 Pinion Differantial Spindle

AE 121084 Differantial Spacer

AF 710002 Plain Washer

Al 1842208 Ditfarentlal Cover

AH 715043 Hex. Cap Screw, 3/8"-16x 2 1/3
Al 717510 Fult Lock Hex. Mut, 3/8™-16
AR 705015 Hex. Cap Screw, 1/4-20 x 58"
AL 720003 Lock Washer, 1/4"

AM 717006 Full Hex. Wut, 1/4™-20

AN 1211890 Differentfal Cover Seal

AP 1642217 Rear Axle

AQ 154065 Axle Collar

AR 154065 Axle Collar

AS F13002 Set Screw, 571618 x 38"

AT 157637 Tire 10 1/2" x 12

Al 1R7029 Valve Stem

AY 170280 Whee! & Tire Assy.

CAUTION

DO NOT EXCEER 26fH, POUNDS OF TORGQUE ON PART NLUMBER 713563,
REFERENCE LETTER {5}, CONTROL TRACTICN BOLTS.

* Reference lotbeps "W™

and "RG" must be replacod in pairs.

17



ONIZI3LS ® a0y 3l ‘ATXY ‘STIIHM LNOYUI

HIGWAN LYYd A8 HIOST

T1E9581 AX1AY AWNOHHD JY] d0H "JaLVHLSAT LGK

Intyol I0
J SF JIIOXH

A,

Hy

!
_ ‘BT L
20
N f
@

L

L4337 LY AYR-Y LD QNY
QADHYTHI ¥INY SIHL

efh.ﬂhw

LU w oW

|

/

—de

—_—
=g

Ny —=
W —

Auuuassy Iy SuldI2g
a0l pue (@) sIvmpdEy  Suyodie
onouega () stupesg apaay aseald o
: “Ayuras
-Eead adoray (o yisel JTan pen (gh
Jujysny (¥) 'edujdeag apasy ISEAIN H

‘laued NS H-Y

i ([ ont emadosden ayl sovpdad 0
{E e} M3I0G

15 pUE (F oN) Ny Cxay Ayl vadil, ‘g
~Autlams Yy sdagzao 1wyl Ep ol
[PIYSaL J0U AR S4B JUY IEH] INS 3g
“YSE[RORY WTUEEIO Spensd JBY] o E
-0l ¢ oEr I0 Jrany JULIDalg pUE UCILLL
MY (AN} Ul AMAUKT uIng g
“{g “OM) #3305 195 UIBCA] '

lE "oy} UMK ‘MEH UasLo +ny

SRR A1 TOOINO AADI PUE 11y Hu
=13318 WOIT {1 -on) maldsdes sasag g
Y[R S "HTYH BaowEy Y

LHIWLENFGY FIHYEYITD A¥30 ONIEIALS

@l d'v'd BNiY 335 - Lo0SS)

w330 - gepE9L ——




FRONT WHEELS, AXLE, TiE ROD & STEERING

Ref. Fart Mo Desription Ref. Part Mo, Description
Let. Let.
A 157505 Wheel and Tlre Assembly AM 713503 Socket Head Cup Point Sat Screw,
5] 154397 Bearing Cone wisaal 5/ T6"-18 x 516" Log.
c 154393 Bearing Cup AN 713802 Sockel Head Set Screw, 5/16™-18
o 1081381 Washer x® 14" Ly,
E 157506 Whee! wfBearing Cup AP 167268 Steering Shaft Assembly
F 157420 Tire ALY 163081 Spacer
G 153038 Tube AR 19001 Plain Washer, 3/8"
H 157454 Spindle Assembly, R.H. AS F20002 Lock Washer, 3/8™
J 157611 Bpindle Assembly, LH, AT TG00 Hex. Cap Screw, 3/8-16 x 3/4™ Lg.
4 8061012 Washer All 154153 Universal Joint Pin
L 2021010 Set Callar Ay 1572654 Bushing Assembly
M 13503 Cup Point Socket Head Set Screw, AW 157268 Eushing

5/16"-18 x 5/16” Lg. AX 157263 Pin Eccentric
M 8021010 Sot Collar AY 158399 Retainer Ring
P 2700 Groose FTiting AL 120002 Lock Washer
Q 167618 Axle Asernbly, Front BA MI003 Full Hext. Nut, 37816
R 157618 Spacer BE 3012 50. Hd. et Screw, 1/4"-20 x 374"
5 712004 Plain Washer, 1/2" BC 157302 Steering Bracket
T o037 Hex. Cap Serew, 1/2"-13 x 17 Lu. BO 164258 MHeedle Bearing
U nime Full Lock Hex. Nut, 1/27-13 BE T20001 Lock Washer, 5716
Y 05016 Hex. Cap Serew, 3/8"-168 x 1 174" Lg. EF ez Hex. Cap Screw, 5/16'-18 x 543"
W aom Flain Washer, 3787 BG 2051012 Washer
X 184177 Spacor EH 164363 Steering Arm Assembly
Y 720002 Lock Washer, 3/8"™ BJ 164235 Gear Steering
z 117003 Full Hax_ Mut, 3/8"-16 BEK 108182 Arbor Washer
.Y 154280 Bearing BL 154487 Hub Cap
AB 157613 Arm Agsembly, Steering, L.H. EM 7117519 Gripco Center Lock 771614
AC 713006 Serew, Sct Cup Point, Sauare Head: EN MEQ2G Hex Gap Screw

51618 x 152" La. ER FARLAN Full Hex. Nut, Bf18"-18
AD 197427 ey EO 164264 Snap Ring
AE 717628 Full Hex. Lock Mut, 1/2"-20 ER 167286 Retaining Ring

ES 1571444 Dirag Link

AG 164272 Eall Jgint BT 1654486 Outside Bearing
AH 164271 Tie Rod BL 157306 Valve Stem
Al Fi7018 Mut, 1/2°-20 M.F. BY 191077 Steering Bushing
AK 167102 Steering Wheel
Al 126003 Woodruff Key Mo, ¢

19



dNOHY NOIS=/IWSNVUHL

i



Ll

E

TRANSMISSION GROUP

Aef. Part Mo, Descrigtion Raf. Part Mo, Description
Let Let.
A 166105 Gear Cage Complete lincludes B thru F)] | AE 166019 Needle Eearing
B 166001 Gear Casa AF 166028 Shifter Shaft
C 23018 Roll Pin, 3/8" x 1-1/4"~ Al 15015 Cone Pt, Setscrew, Hollow Hd.,
) 154271 Naedle Bearing 51"1!_3"-1 Bx 1127
E 166018 MNeedle Bearing AH 166027 Shift Fork
F 157519 Needle Bearing A 154323 Spring
G 166011 Braks Shaft AK 1542562 Shift Leck Balt
H 166004 Cear - 15t lrterm, AL 166164 Shife. Shaft Assembiy
J 166005 Sliding Pinfon AM 166023 “O Ring
K 166014 Key AN 166029 Shift Stem
L 166013 Washer AP F17029 Hex. Jam Mut, 5/ 16524
M 186015 Retainer Ring AC 166162 Lift Lever Latch
N 166021 211 Seal AR 726002 Pipz Plug, 174"
P 188012 Shaft, Interm, AS 726003 Fipe Plug, 3/8°
a 166010 Pinion & Gear Assambly AT 728501 Street Elbaw, 3/8~
R 166016 Wazher ALl 105007 Hex, Capscrew, 5/ 16-18 x 1™
5 166017 Rataining Ring Al FO5020 Hex. Capscrew, b/ 16-18 x 2
T 166066 Axle Tube Assembly ALY 20001 Lock Washer, 5/16"
u 166006 Brive Gear AX 166097 Hydrostatic Pump & Motor Unit
v 154096 Key AY 166003 Motar Shaft Pinion
W 164097 Washer AL 123144 Washar .
X 166167 Washer BA 715088 Hex. Capscrew, 5/16-24 x 5/8”
Y 154268 Snap Ring BE 720001 Leck Washar, 5/16"
rd 154260 Seal BC 166026 *0" Ring
Al Fa1002 Grease Fitting BD 715064 Hex, Capsarewy, 7/16-14 x 4"
AB 166043 Gear Case Gasket BE F20006 Lack Washer, 718"
AC 166103 Gear Case Cover Sub, Assy. lincludes BF Fi7022 Hex. Mut, Full, 7/16-14
AD, AE E, F) 8G 164224 Bushing
AD 166002 Gear {Zase Cover BH 168040 Spacer {R.H.Side)
BJ 166041 Spacer (L.H.Side)

21




22

HYDROSTATIC COOLING GROUP




HYDROSTATIC COOLING GROUP

Ref, Part No. Description
Let,
A 166022 Pullay Fan
B 715050 Hex, Screw, Washer Hd,
L 166114 Fan Shrowd Assembly
D 720001 Luck Washer, B/ 16"
E 717001 Full Hex. Nut 5/167-18
F 0807 Hax. Capscrew 5/16-18 x 374
L8] T14026 Hex. Screw, Thd.
H F14004 Tapscrew, Round hd. slot 3/8n
J 166134 Cooler Deflector
K 166165 Caplug
1 166135 il Coalar
M 186136 Hydraulic Hose
N 166137 Hydraulic Hose
P 166138 Hydraulic Hose
a 166044 Hoza Clamp
R 166139 Beaded Insart
s 166024 " Ring
T 166140 Feservolr Assembly
U 166147 Filter Element
v 166171 Spring
W 166150 Washer
X 166080 Reservair Covay
Y 166020 0" Ring
z 166161 MNylon Washer
AA, 17525 Elastic Stop Nut &/16"- B
AB | 726253 Pipe Plug 174~
AC 119002 Plain Wazhar, 5/16"
AD 200 Leck Washer, 5716~
AE 1700 Full Hex, Nut, 516 - 18"
AF 007 Hex, Capscrew, 5/16-18 % 373~
AG 166173 Driven Puliey
Al 713903 Cup P1, Socket Hd. Sat Serew,
B16-18 x 5416
AR ¥10002 fid. H. Mach Screw

Mo, 10-:32 x 1/2" {g.

FX|



BEVEL GEAR HOUSING

Rel. Part Rel. lrart
Let. Mo, Doseriplian Mo, Ha, Description

A 154062 Bevel Gesr Housing, W/Beariogs w TOA(1E Hex Caprcrew, BF16"-15 x 576" Ig.
B 154326 Pipe Plug X 154121 Bavel Driven (ear

C 154135 Drive ®haft v TE5003 Key

Z 154028 Washer

E TITG1T Hex Jam Mt Ad | 154281 Qex Capserew, SF167-18 x 374" |g.
F 152137 Shim {As Required) AR | 154282 Guskel

G 1541368 Shim AC | 16439 liousing Cover Assembly

H 157660 1] Seal A | 726002 Pipe Pluy

J 118011 Ball Douring AE | 723501 Street Elhow

K 154133 Bevel Driven Gear AF | TE6003 Pipe Flug

L' Teshos Key AG | 166048 R.H. Side Plate

M 15427y Needls Baaring AH | 720006 Lock Washer, T/16"

N oy L8117 | il Saal AT 1705041 | Hex Cap Screw, 7/16"-14 x 1" 1,
P 157426 Driven Shaft AK | 707003 Hex Cap Srrew, 1/47-20 x 5/8' 1E,
Q 154263 1 Seal AL | TO5042 Hex Capscrew, T/16"-14 x 1-1/4" 1g.
R | 161358 | Needle Bearlng AM | 166054 | L.H. Side Plate

3 118134 Rl:-.l.aining I'ling' AN 717022 Full Hex Nut. -Un'lﬁn_i_q:

T 1l&0ll Ball Beuring AP | 166077 Spacer

u 154040 Besving Clany Flate

v | 1200 Lock Washer, 5/16"




SEAT AND FENDERS

ORDER BY PART MUMBER

Ref. Par,

Let. Ko sy riptinn

B 1203 Seal Assembly

B LETT] Seal Lerk Asmembly

C 154020 Yeal 1wk Aracket, Front

I T30 Hen, Law bt Full, 30087160

E 5016 Hex. Head Capdercw, 38716 x 1-174"

i 139045 Cusinon Lonnevlor, Foont

G 16414 Spring Clip

H Tanonl Lock Washer, 3415

J Y7001 Miex. N1, Fulk, 3/716"-19

K THalz Herx, Head Canserew, 316 14 X 37H Ig.
1. Fanool Lovkw:sher, 516"

M T17001 Hex. Mul, Full, 3/18"-18

S o0z Hoeso Hewd Capscrew, 3716 -18 x 375 Ip.
I 720001 Lockwasher, 3716

a 157094 Cushign Connecror, Front

15



26

REAR LIFT DRAW BAR GROUP

Rel. Part No. Descriprian Heft, Parl No. Description

Let. Let.

A 154204 Lift Lever Quadrant AD F2A007 - Roll Pir

B 167620 Lifl Lever Bearing AE 157701 Latch Rod

c 705031 Hex. Cap Screw, 378716 « 7/8™ AF 722001 Cotter Pin, 3/32" x 3/4™

D 705Mm4& Heox. Cap Screw, 378716 x 1 14" AG 1642265 Spacer

E 20002 Lock Washer, 3/8" AH 152006 Spring

F 157620 Lift Lewer Bearing Al 154227 Thumb Button

G Fos03d Hew . Can Sceew, 3B™-16 » 778" AR 156200 Handle Grip

H F2o002 bock Washer, 38" AL 151063 Pin

J 157640 Litt Shaft Assembly A £161045 Spring Clip

K 157624 Set Collar AN 166072 Arm Assembly

L 713503 Set Screw 516" - 18x 5/16™ AP F05047 Hex, Cap Screw, 7AG™-14 2 1 3/4™
M 154216 Lift Shaft a0 166076 Spacer

M 157695 Set Collar AR 72160 Lock Washer

P 154362 Pivot Bar fssy. AS M7x2 Full Hex. Mut, 7/16"

o] 719001 Plain Washer

3] 717510 Hex, Mut, 3787-16 Al F20006 Lack Washer, 7167

s 05069 Hex. Cap Screw, M1GE™-14 % 2 127 Ay 166074 Draw Bar Assemlily

T 166206 Arm Agzernbly AN HE0A2 Hex. Cap Screw, 7/16°-14 « 1 1/47
u 2021010 aet Gollar AX 166075 [raw Plate

W 713601 Se! Screw, BF1BM-18x 5/2 Ay T15(1E Hex Cap Screw, 1/47-20 x 5/8"
W 157625 Front Lifl Lever Assembly AZ 720003 Lock Washer,1/4™

X 157652 Koy BA 717005 Hex Mut, 1/47.20

¥ M 3q0 Set Screw, 516718 x 1047 BE 166110 Spacer

2 157696 Lif Lever Assembly B 166148 Plate, Decal

AR 187120 Koy BD 156037 Reound Head Pin

AR F13602 Set Screw, 51618 = 144" BE Bi61045 Spring Clip

AL 187100 Lift Lever Latch BF 1BH197 Film, Safety




POWER LIFT GROUP

WOTE: REMOYE PLASTIC CAFS BEFORE CONNECTING HOSES

[ ]
" %/
\\4( , %
< 4
) y / -r F
2 — 1]
! CAP-FITTING 157249
//n///é F ‘% FOR SHIFRMHG OHLY
1 —FITTINEG 1] .
o oy ¥ Fj_ B A
%
AY
_'"_‘-H“\.‘ .
Yo
. A
¢ : o
Wil P
7 P
A
[
ORDER BAY FART HMUMBER
Ref, Part Mo, Description Ref. Part Nao. Description
Lel, Let.
A 164277 Fitting Y-} 157407 0" Ring
B 157210 Hose Assemlily AB 157405 0" Ring
o 157211 Hose Assembly AC 157444 “0™ Ring
D 157236 Cylinder Assembly AD 157445 Ball
E 157228 Side Bar "AE 167446 Fin Camn
F 720001 Lock Washer, 571G
G Hom Full Hex. Mut, 51618 Al 157448 Spring
H 167225 Pin AH 157449 Cage
d 722000 Cotter Pin, 18" x 374" Ad 157450 Drive Gear Assembly
K 157194 Bam Bracket Pin AK 157451 Dawel Pin
L 15708014 Rarn Brackel AL 157452 Front Cover Assembily
% 06052 Hex. Cap Screw 771614 x 2 1/4" AM Th7453 Bagk Cover Assembly
N 720006 Lock Washer, 7/16™ AN 157454 Driven Gear Assembly
P 187433 Heat Shield [for service only) AP 157455 Bol
a 167434 Gasket A 157456 Cetiter, Section Machined
R 157435 Wear Plate AR 157457 Relief Valve Assemlily
g 157436 Seal AS 157459 Serew
T 167437 Roatary Seal AT 157460 Scraw
U 157438 O Hing AU 157462 Fiiler Cap Plug
v 157439 0" Ring Ay 1574683 Drzin Plug
w 152404 “0Q™ Ring ALY 157464 tnlet Mipple
X 157441 Stat-G-Seal A 167465 Inlet Elbow
¥ 167442 Shaft Drive Key AY 157461 Tank Assembly
Fd 157406 "0 Ring

27



POWER LIFT GROUP

CAUTION DO NOT OVERFILL

POWER LIFT GROUP

Ref. Part N, Description Ref. Part Mo Desctiption
Let. Let,
B 1575687 Pumg Support Assembly T 713803 Set Screw, 516718 x 516"
B 157428 Angle Bracket L 157230 Y Belt
o 7180332 Hex. Mut, Whiz Lock, Bf16"-18 W 157484 Crive Pulley
D 00002 Machine Screw, Flat Hd., 3/8"-16 h) 157235 Fivot Bar Assambly
=114 x 108007 Hex. Cap Screw, 5f16™-18 = 1"
E 157195 Quadrant Y 164245 Heose Clamp
F F1a057 Hex. Cap Screw, 1/4°-20 x 3/4* il F0E02% Hex. Cap Screw, 1/47-20% 1™
G F20003 Lock Washer, 1/4*" A4 F18035 Mut, Whiz-Lock Flange, 3/87-18
H 17000 Full Hex. Mut, 1/47.20 A6 1576520 Lift Laver Bearing
J 18006 Flain Washer, 1/4" AC FOSDIT Heize, Cap Screw, 3/8"-16 x 7/8”
K 157204 Stop Plate AD 720002 Lock Washer, 3/3"
L 157205 Spacer AE 167621 Lift Shaft Asembly
M 157200 Lever Assembly AF 1576524 aet Collar
M 157206 Latch Red AG 167242 Degal
F 122076 Cotter Pin, 3/32" x 6/8" AH 167625 Front Lift Lever Assembly
Q 157207 Spring al 157120 Key
i 157208 Connecting Link AK 157232 Film
) 157430 Fumyp Pullay

INSTRUCTIONS FOR ADJUSTING HAND LEVER AND FLOAT STOPFS OF QUADRANT ON POWER
LIFT LNIT

Anach pump 10 purp wppdr astembly Mo, 157587, Then ghiach support assombly to fuel tenk and steering post
support. Attach lever with connecting link 10 valve spoal shafr.

Flace the lever Ho. 167200 with tha latch rod Mo, 157206 in the éxact middle of the twa hex cap screws "E" located
in the gquadrant Mo. 157199, This 15 done by adjusting the angle bracke: Mo, 157428 and quadrant No. 157199 up or
v on the suppart No. 157587, Tighten 1he capscrtws $tcuring the bracket end quadrant to the support.

Mirva lever to most extreme position {front or rearl.  Bring stop plate up 5o notch is siiking rod Mo 157206 and secura
capscrew “F furthast Trom handis. Rapeat procedure 1o the other $io0p placs,

Check rod Mo, 157206 In both positions.  This rod is not 10 have ANY FREE MOVEMENT when in front ar rear {laat
position. Excessive play st this point incresses back prestura on the pump and may cuse overheating of the pump. I
pump i1 moved to 1ifi position (Fromt or rear] and then drops the 1oad before aotering float position, readjust the hand
levar ko center of quadre. @ ex described abowe, Oil lever and rod to insure freg aoverment,

Tha bolts holding the pump &nd tank together should be checkad Bnd tightened to torque or 50-60 INCH POUNDS.




POWER LIFT GROUP

G -157218 GUIDE CYLIMOER END ASSY,
Congists of

1-156216 - "D™ Ring

1- 1567220 - Bushing (not serviced separately)

2. 157214 - Stud

A - 157212 BASE CYLINDER ASSY.
Consists af

1- 157216 - 0" Ring

1- 717016 - Mut, Hex, Jam

Z2- 187214 - 5tud

ORDER BY PART HUMEER

Ref, Fart Mo, Description Ref. Part No. Description
Let =
A 1B7212 Cylinder Bazse Sub-Assenbly (4 167216 " Ring
B 157213 Cylinder Ease L 157670 0" Ring
e 157214 Stud Bolt, 5/16™-18 x 7/8" M 167222 Yeoke & Rod Sub-Assembly
) 157215 Balt Eve N 167223 Yoke
E 171016 Jam Hex. Nut, 1/37"-20 P 167224 Piston Rad
F 167217 Cylindor O 167226 Piston
G 157218 Sub Assembly Guide R 187TEGR 0" Ring
H 1572149 Cylinder End Guide & 17000 Full Hex. Mut
J 1657220 Rushing
CAUTION

IT IS VITALLY IMPORTANT THAT THE HYDRAULIC FLUID AN ALL
INTERNAL PARTSE OF THIS UNIT BE KEPT COMPLETELY CLEAN AND
FAEE OF FOREIZN MATTER OF ANY TYPE.

USE UTMOST CARE IN ADDING DR CHECKING FLUID AND IN PER-
FORMING ANY SERVICE ON INTEGRAL PARTS.

IFor iratence if a fitting or other part is dropped on a contaminated surface, the
part must be carefully washed and dried before re-using.)

REMEMBER-HYDRAULICS DEMAND C1 EANLINESS

79



{2L¥7d 30154
24

(A3LYHASNTT LONI

4173 03345 L0531

30



ELECTRIC STARTER-GENERATOR SYSTEM

Ref, Fart No. Description Ref. Part Mg, Description

Let. let.

A 1227236 ** Motor-Generator AE 122743 Fuel Tank Inm:lation

B 1223113 Generator Start Cable AF 122195 Wire Clamp (Generatar Cable)

C 122023 Terminal Cover AG 164255 Harness Agsembfy

D 122140 Req. Gen, Wire AH 155073 Specd Clip

E 157524 " Balt . Al 122216 Solennid

F 157654 Support Assemlby

G 720001 Lock Washer, BF 16" AL 122131 Ammeter

H 715048 Hex. Cap Serev, B167-18 = 374" A 122172 Fuse, 20 Amp

J 72000 Lock Washer, 5/ 16" AN 717007 Full Hex. Mut, 10-32

K 7170Mm Full Hex. Nut, 5/16"-18 AP 122147 Wire Ground to Groead |

L 705019 Hex. Cap Screw, 51618 x 1 1/4™ AO 122233 Sakely Switch

M 122193 "¢ | Voltage Regulator AR 122201 Starter Switch wiKeys

M 164254 Bracket AS 721003 Leck Washer, ext. No. 10

F 705030 Hex, Cap Screw, 1/4-20 x 3/4 AT Fia00E R, Hil. Screwe 10-24 » 1727

o F20003 Lock Washer, 1/4™ Al 72609 Lock Washer tnt, 716"

R 717005 Full Hex, Nut, 1,/47-20 AV 12183 Clip Fuse

3 157102 Belt Tighlener Ay 170321 Battery Bracket

T 0017 Hex. Cap Screw, B/167-18 x 374" AX 122174 "1 Holr

u 719002 Plain Washer, 5/16"" AY F2OM13 Lock Washer, 144

W 720007 Lock Washer, B/ 16" AZ Fia4z Wing Nut

W 717001 Full Hex. Nut, 5/16“-18 EA 122188 Film, ISIMPLICITY)

X 122120 Battory Be 122203 Keys

Y 122204 Cable (Baltery to Solenoid) BC 122236 Hex. Nut, Special

£ 122138 Cable [Bablery to Ground) ED 166174 Switch Support

LYY 715080 Serew Hex. Thread Forming, 1/4° - EE 705017 Hex. Cap Screw, 5/16™-18 » 3/4™
20x1/2 EBF 20001 Lock Washor, 5/16°"

AD 122142 Batter Insulation EG F17001 Full Hex, Nut, 5f116"-18

EH 122234 Mut

"' FOR SERVICE CONTACT YOUR LOCAL
LNITED MOCTOR SERVICE DEALER [DELCO-REMY)

AMMETER

YELLOW
oy

STARTER I WHITE :D

SWITCH MAG
VOLTAGE

FURFLE
REGULATOR
B G F h

SAFETY BLUE =
SWITCH r
=) G =
GENERATOR
BATTERY SOLENOID E'

||)—|




32

POWER TAKE-OFF

Ref. Part No. Descriplion Ref. Fart Mo, Description
Let. Let.
A, 157675 Bracket, P.T.0. Ass'y. AG 168134 Washer, Special
B 157678 Bearing, Raoller AH 717525 Elastic Stop Mut, 516" - 18 N.C,
c 157679 Bearing, Roller Al 163103 Spring
D 727001 Grease Fitting AR 3191022 et Collar
E 161080 Stap Belt AL Fi3001 Cup Pt. 80. Hd. Screw Set, 1/47-20
F 705007 Hex, Hd, Cap Screw, 516" - 18 N.C. M.C.ox 378" Lo,
x 17" La. Al 164302 Rod Guide Assembly
G 719002 Plain Washer, /15" AN 17810 Full Lock Hex. Mut, 3/8“-16 N.C.
H 720001 Lock Washer, 5/16" AP 157690 Clutch Lover Ass'y, P.T.Q.
J 717001 Full Hax, Nut, /16" - 1B N.C. a0 122005 knob, P.T.Q,
(4 154233 Rod Prvot, 5/8" Dia, = 6 - 13/16” AR 106711 Smud
L FI2007 Cotter Pin A% 720007 Lock Washer, 3/8"
A 157680 Fuliey AT 17003 Full Hex. Nut, 3/8"-16 MN.C.
M 157681 Shalt, P.T.O. Al 19002 Plain Washer, 5/16™
P 167427 ey, Ay 717524 Stop Center Lock Jam Nut, 3/8'-16
a 713502 Cup Pt. Skt. Hd, Screw Set, 5167 - AW 157694 Pulley
1B N.C.x 149" Ly, AX 8051031 Key
31 118262 Washer AY 164152 Guard Balt
5 157602 Pulley, P.T.0O. AF 705005 Hex. Cap Screw, 3/8™ 16 N.C. x 1™
T 713603 Cup Pr. Skt Hil, Screw Set, 5/ 16" - EA 719001 Pfain Washer, 3/8"
18 M.C_ x 6f16” Lg. BB T2 Lock Washer, 3/8”
L 167427 Ky, B 17003 Full Hex. Mut, 3/8"-16 N.C.
v 157683 N Belt, PLT.O z50] 157060 Guard Belt Support, 3716™ x 1 1/4*
W 164241 idler Lever Asc'y, x5 716" Lg.
X 164268 Idier Pulley BE L0007 Hex. Cap Screw, 51618 N.C. < {™
Y 719002 Plain Washer, B/16"" BF 720001 Lock Washer, 516"
£ 05016 Hex., Cap Screw, 38" - 16 N.C. x B 11700 Full Hex Mut, 571618 N.C.
1-1/4" BH 164155 Handle Ay,
AR 164244 Spacer B 164047 Spring Tension Rod
AB 157288 Retaining fing BK 705017 Hex. Cap Screw, B/ 1618 N.C. x 3/4"
AC 717510 Full Lock Hex. Mut, 3/8™ - 16 N.C. BL 17811 Full Lock Hex. Mut, 5/16"-18 N.C.
AD 157262 Spring, Tension BM 157273 Stud
AE TH7EE4 Rod Guide Ass"y. BN F20005 Lock Washer, 7/16™
AF 719002 Pilain Washer, B/ 16" EF 717819 Full Leck Hex. Nut, 7/167-14 N.C.




b o comwrn  REAR LIFT KIT Mfrs. No. 642

170693 LEFT ROD ASSEMEBLY

157631 ADJUSTING YOKE

157671 REAR LIFT ASSEMBLY

G
g
TG HEX JAM NUT ’—/@

722006 COTTER PIR, 48" x 1™ . z__\

157225 PIN

AR 1003
Larpaa | wHEEL WE ILHTS
LONIE BOLTS

FRONT COUNTER WEIGHT . . MFR. NO. 223
REAR COUNTER WEIGHT . . MFR.NO. 182
WEIGHT (USEWITH 182) . . . MFR. NO. 045
WHEEL WEIGHT . . . . . . MFR.NO. 536

IHDRT BOLTS

LDHG BOLTS

BIGLOMS
cLiP

152408
WLIGHT A5y

B1530eQ
WEIGHT

L3y

WEIGHI A5,
[ FLAEY
PId
1043
R0
| FIN |, BNE
34
182 & D45 223 PN SHORT

. i
== i f
115050 Gak TEEI L1,

"33



46” DOZER BLADE
Mfrs. No. 356

ELUTEHHAMM T NMACLET

TIRE CHAINS

WILLEL WEICHTS
L{ed BOLTS

SHORT ROLTS

Mre. He. D4E

The 48" Snow plow and Dozer blade can be used with
out any weights or chains. HOWEVER, by using theze
itemasa, plowing abd dozing will be done more effectively
and efficiently.

Using the rear counter weight {Mig. ¥ 182 with # 045)
will =ase lifting of the front mounted attachrnents.
This is mounted on the rear lift asgy. Using wheel
weights {1 or 2 on either side) will provide more
traction. By adding chaina with the wheel welghts
additicnal traction will be experienced. Loose mount-
ing of the chains will assist in their self cleaning.

OPERATION

There are five opereting poszitionz for this blade.
The position can be changed by the aperator without
leaving the seat. Torn the control rod clockwise to
unlatch the blade. Push or pull rod to the desired
position. For ease of changlng positions, raise hlade
slightly from the ground.

By adjusting the shoe assembly, various hlade heights
can be achieved. Inereased height adjustment can be
done by adjusting the stoppin in tha lift lever gquadrant.

If the blade is used withthe Hydrallc enit, front or rear
float position can be utilized. Using the front float
position will provide adownward pressure on the blade.
Rear float will give an upward pressure. HOWEVER
in either position the blade will follow the ground. The
Hydralic Unit can be used for s stationary position
alsg.

The wear plale is reversable. Whenone side is worn,
remove the bolts turn plate around and reinstall holta,

LUERICATION

Lubricate sll Joints where rods enter holes. Also
lubricate pivot points. Periodiclubrication will assist
in eaze of operation.

PACKING

The 46" Snow Plow and Dozer Blade comes in one
carion with all necessary hardware.

ATSENBLY

Attach hitch assembly Lo blade assembly, using the two
¥oke pina and cotter pins provided. Using the two eye
bolta, attach apring from hitchtoblada. Allow 1/2' of
thread to show thra nuta. Attachtotractor as indicated
in Fig- 1 with the two pins and spring clips. Attach
blade direction rod bracket to top screw on right hand
gide of the Fuel Tank & Steering Post Support Assem-—
bly. See Fig. 1. {Uthiabracket hns heen installed for
usage with another implement, it need not be removed)

Attach Iift rod ro tractor lift lever (top Hole) and to
plow. Fig. 1. Insert blade direction red thru bracket
and attach to blade. Secure inplacewith spring clipa.



e ———— e e —— - el

46” DOZER BLADE

Ref. | Part Ref. | Part

Leat., | No. Description Let. | Neo. Description

A 107Q396 Blade Ass'y k' T20001 Lock Washer 5/16"

B 107105 Wear Plate A 717001 Fu!l Hex. Nut 5/16'*-1R

C 702002 Carrtage Bolt, 3/4%'-16 x 1°? 1g. AA | 107121 Eyebolt

| 720002 Larck Washer 3787 AR TLTO01 Full Hex. Nut 5/16"*-13

E T17003 Full Hex Nut 3/8''-16 N.C, AC 101126 Spring

F 107106 Ehoa Ass®y. AD - | 107122 Push Bar Ass’y

&1 719001 Flat Washer 3/8" AE 107133 Pivot Pin 5/8%* Dia. x 3-3/8" 1g.

H 720002 Lock Wesher 3/8°° AF 722003 Cotler Pin 3/18 x 1-1/4" 1g.

J TO5004 Hex. Cap Screw 3/8" - 1§ x3/q4" AG 107134 Latch

K 1067109 Pivet Frame Ass'y AH | 723002 Holl Fin 7432 Dia. x 1" lg.

L 154305 Yoke Pin Ad 107135 Latch Spring

M TA2H06 Cotter Pin 1/8 Dia. x 1* AK 107138 Latch Rod

N 107118 Pivot Plate Asa'y AL | 722014 Coller Pin 3/22*" Dia. x 5/8"

P 107118 Pivot Rod AM | 115053 (Hitch) Pin

Q 106687 Brackset AN | loeT87 Spring Clip

R 10711% Fivot Arm AP 107143 Front Lif{- Rod

3 1566150 Spacer AG LOGTAS Spring Clip

T THa007 Hex CapScrew5/16"-18 x 1'* Ig. AR 106131 Fork Ass®y

U 7159002 Plzin Washer 516" ° AS | 107137 Handle Ass'y

v 720001 Lock Washer 57167, AT 705018 Hex. Cap Screw 5/16°°-18 x 1-1/2"}

W TITO0L Full Hex. Nut 5/16''-18 N.C. Al TITE1L Full Lock Hex. Nut 5/16*'-18
. 107120 Plvot Stud

35



42 GRADER BLADE
Mfr's. No. 237

\ : Lift Lever

N

e ]

El\?\% | 3/8" Hex Capscrew "'-.I
: A i)

o

Hitch Assembly

_ T =

Spring Cllp b:

B

'Lr

["ErE

%

The 42~ Grader Bladeis attachedto the tractor as Shown In the abova illustration
by [pllowing the sequence of steps as outlined below.,

1. Fosition the grader blade under the tractor so that the draw bar assemhbly
may be connacted to the front hitch brackets of the tractor. Secure in place
with 2 plns and spring clips.

2. Attach the llftlever to the iEt arm of the tractor as shown, placing 2 plain
washers between the lift lever and 1t arm, Fasten securely with a 3/
hex head capscrew and lock nut.

3. Attach the lift chain and linke to tha 14t lover with a pln and spring clip =o
that the blada can be lifted high encuagh to clear the ground when transport—
ing frem ane location o another,

4, Whan dasired, the blade may be angled to the left or right by removing the
pin and spring clip from the center hole in the hitch assembly., Lock the
hlade In desired position by replacing the pln and spring elip whan the al-
terndtea hales in the hitch assembly lins up with the hela ia the draw bar,




42" GRADER BLADE

l_— Crder by Part Number

h(}rder by Part Mumbear

Ref. Fart Description Ref. Part Description
Letter Na. Letter Na.
A 10*ase Blade, Grader, 42= R 719001 Plain Washor, 3/8"
B 107058 Hitch Assembly 2] 720002 Lock Washer, 3/8*
- 107062 Draw Bar Assembly . T 7170032 Mut, Hex, Full, 3/8"-16 NC
o} 118053 Pl U 107031 Chaln
E 8161045 Spring Cllp v 1081493 Link
F B1B10048 Fin w 705005 Capscrew, Hex Head,
G [ 8021024 | Spring Clp 3/8"=16 NCGx 1 174" 1g.
H 5056 Capscrew, Hex Head, X 7175140 Hut, Hex, Full, Logk,
5/8 11 NG =3~ g, 1/8"-16 NC
I 720005 Lockwasher, 5/8" ¥ 153058 Pln
K 717004 MWut, Hex, full, 5/8"-11 NC ' Blal1045 Spring Clip
L FO5055 Capscrew, Hex Head, AA 10a1498 Lever
5/8"-11 NS % 2" lg, AB 5016 Capscrew, Hex Head,
M 720005 Lockwasher, 578" 3816 MG x 1 LA4 1g.
M 717004 MNut, Hex, Full, 5/B"-11 NC A 713001 Flain Washar, 3/8"
P 107057 Link AD 717310 Nut, Hex, Full, Lack,
Q 705005 | Capserew, Hex Head, 3/B"~16 NC
3/8"-16 WS = | LA 1g. AE 121210 | Flat Washer, 1-1/1&"

7



38

42" SNOW PLOW & DOZER
MER'S. NO. 178

#9490182

A390045

When usiog this biode with the Mode! 725, « #107044 Lift Rad
ia required in place of the #107085 Red furnizhad with the biade !

#930474

PACKING

The 42" snow plow and dozer comes pa.cked.

complete in one bundle.
ASSEMELY

Attach push bar (11)toblade (1) using king pin
(9) and install a spring clip through the king
pin. Attach the front lift rod {13) to the push
bar as shown. Drop thz pivot pin(8) tira the
blade assembly bracket and push bar.

ATTACHMENT

To attach the 42" anow plow and dozerto the
LANDLCGRID Riding Tractor, all that is re-
quired iz to connect pins {12) to the tractor
front hitch and safety clip (10); and to connect
the front lift yod (13) to thetractors lift arm.

QPERATION

Alternate holea are provided topermit ad)ust-
ment of the shos assemblies {6) for ralsing

or lowering the blade when cleaning gravel
drives or walke. When cleaning concrete it
ig desirable to allow the blade to scrape the
surface.

The angle of the blade is ad)ustable topermit
plowing to the left or right by moving pivot pin
(8) to the desired hole in the blade mounting
bracket.

For ease of lifting eguipment, it is well to
uze the counterweight {(990182) and sdditional
weight {330045) when using the 42** snow plaw
and grader on the LANDLORD Riding Tractor.
These counterweights are mounted on the rear
lift assembly.

When using this equipment it is recommended
that chaine and wheel welghts be installed on
the tractor. Looss mounting of the chaina
will make them self-cleaning,




42" SNOW PLOW AND GRADER

Ref. Part No, Description Ret. Part Mo Description
Let. Let.
A 107049 Push Bar Assemlby H 106788 Clip, Spring
3 107047 Biade Assemlly J 2002 Bl Carriage, 3/87-16 x 3/4"
< B181008 Pin, King, 172" dia_ x 2 1/2"" 4 FOZ003 Bolt, Carriage, 37816 = 374"
] 107143 Rod, Front Lify L 720002 Washer, Lock, 2/8"
E 107024 Shoe Assernbly [ ooz Muel, Hex. Full, 3/87"-16 N.C.
F 8181002 Pin, Pivar ™ 107045 Plate, Wear
G 1180823 Pin

REAR LIFT KIT Mfrs. No. 622

722006  Cotier Pin

164122 Lift Hod

157671 Rear Lift Assembly

F2200¢  Cotter Pin

157631 Ad). Yoke

&

U
Ammﬁ Pin

8



BATTERY INSTRUCTIONS

With proper care this baltery should glyve the long service life buailt ioto it.

A battery which floes not (unction properly 18 not necessarily worn cut or defect-
ive. I may only mead a good recharge. Therefore, if battery troable is us-
pected, & full recharge and test by a compeient batlery man 15 recommended.

PUTTING DRY-SHARGED BATTERIEY IN SERVICE

Remove wicka or tape covering fcot veol hole in fller caps. Make sure vent
heles are open 50 batlery gases nroduced when battery is charging czn escape.
If neceszary, run a fine wire in venl hole te be soce il is open and (ooe of all
ghatructionA.

Fill batlery with 1.265 specific gravity electrolyte or acid to proper level or
A/16 inch above plates and separators assuming room, hatlery, and eleclralyte
temperature is 70° - 100? Fahrenheil.

Allow battery to set for 20 minvtes. Batlery can theo e installed bat Lo obtain
hest results and masxinwm capacity, place battery on charge after the 20-minute
setting period at & aemperes unlil gravity ceadlng is 1.285 - 1.273. I room,
battery and electrolyte temperatures are beiow normal a longer charging period
will be mandatory to bring the specific gravity up te 1.265 - 1.375.

WARNING

Under no conditions should battery be filled more tham 3716 over Lthe plates.
We cannol b responsible for damages 1f this warning is nol observed,

CARE [H SERYICE

A hydrometer Lest of the battery solution should be 1nade montlly. H the speciflc
gravity testa 1.225 or less, the battery should 1a: removed and thorooghly re-
charged. At the same time ihe solution level should be examined and distilled
water added when necessary to retain the level of 316" over the plales. When
necessary te add distilled water il shoueld always be done just prior 1o recharging
Lo mix the added water thorougly into the solution.

When recharging isnecessary anduserdasa not have his own charging equipment,
ke should reqoest serviee station Lo slow charge the hattery ot 2 rate of 4 to 6§
AMPEeres.

Any colleetion of grease or any other suhatance should be kept removed from the
top of the hattery and the top kepl dry and clean at all times. The hattery should
e kepl shug o ils cradle and not permitted lo get loose. I momoved [oe
charging, it should be {astened hack in sougly enough to prevent any movement
when in use.  Vent caps should be Kept Lghl and the small vent holes in tep o
gide of ¢ap be kept open at all times to permil escapage of gases formed in the
hattery. Care zhould be exerclaes not Lo overlill the batlery at any time ant to
always retain 3/16°" of solution above the plates.

WINTER GARE
i hattery will not he wsed during the winter months it should be removed and
stored in a cool, dry place.  Any collection of grease or other sahstance should
be removed from the top of the battery.
The battery must be recharged monthly or whenever the hydrometetr reads leas

than 1.225. Belore reinstalling the hatlery in the spring, it sheuld always Ine
glven a thorough rocharge.

=



